Report Number: PTC20091603002E-FC02

Spectrum Analyzer

— —1

L1 X N
Power divider

Universal Radio Com.

Attenuator

Tester EUT

7.3. Test Procedure

The measurement is made according to FCC rules:

a. The EUT was set up for the maximum peak power with LTE/WCDMA link data modulation. The power was
measured with Spectrum Analyzer. All measurements were done at 2 channels (low and high operational
frequency range.)

b. The band edge measurement used the power splitter via EUT RF power connector between simulation base
station and spectrum analyzer. This splitter loss and cable loss are the worst loss 7.2 dB in the transmitted path
track.

c. The center frequency of spectrum is the band edge frequency and span is 10 MHz. RB of the resolution
bandwidth of at least one percent of the emission bandwidth.

d. Record the max trace plot into the test report.
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7.4.

Report Number

: PTC20091603002E-FC02

r . J
2
Test Result
Frequency LTE Band 2 | Channel Bandwidth 1.4 MHz RB Allocated 6
3 Agilent

Lower Band Edge

T [Freq/Channel

Center Freg
1.85000008 GHz

Start Freg
184500000 GHz

Stop Freq
1.55508088 GHz
CF Step
106000686 MHz
_M Man

Freq Offset
B.A0EAER0E Hz

Signal Track
0n Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.918908888 GHz

StartFreq
1.90500008 GHz

StopFreq
1.91508800 GHz
CF Step
1.08860008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 2

Channel Bandwidth

3 MHz RB Allocated 15

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.55000088 GHz

StartFreq
1.84500008 GHz

StopFreq
1.85500008 GHz
CF Step
1.00808088 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

Center Freq
1.918908888 GHz

StartFreq
1.90500008 GHz

StopFreq
1.91508800 GHz
CF Step
1.08860008 MHz

_M Man

Freq Offset
| 0.00000000 Hz

Signal Track
On Off

2085 Agilent Technologies
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 2 Channel Bandwidth

5 MHz RB Allocated 25

Lower Band Edge

3% Agilent

- . | | |
B s s B e

T [Freq/Channel

Center Freq
1.55000088 GHz

StartFreq
1.84500008 GHz
| —

StopFreq
| 1.85500000 GHz

) ! CF Step
- | 1.00000000 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.918908888 GHz

StartFreq
1.90500008 GHz

StopFreq
1.91508800 GHz
CF Step
1.08860008 MHz

_M Man

s Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 2

Channel Bandwidth

10 MHz RB Allocated 50

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.55000088 GHz

StartFreq
1.84000008 GHz

! CF Step
| 200000600 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.918908888 GHz

StartFreq
1.90000008 GHz

StopFreq
1.92008000 GHz
CF Step
2.00808008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 2

Channel Bandwidth 15 MHz RB Allocated 75

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.55000088 GHz

StartFreq
1.83500008 GHz

StopFreq
1.86500000 GHz

CF Step
| 3.00000008 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

805 Héilent Technologies

Higher Band Edge

|Copyright

Center Freq
1.918908888 GHz

StartFreq
1.89500008 GHz

StopFreq
1.92508000 GHz
CF Step
300000000 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

2000-2005 Agilent Technologies
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Report Number

: PTC20091603002E-FC02

Frequency

LTE Band 2

Channel Bandwidth 20 MHz

RB Allocated 100

Lower Band Edge

3% Agilent

Héilent Technologies

T [Freq/Channel

Center Freq
1.55000088 GHz

StartFreq
1.83000008 GHz

StopFreq
1.8700AARE GHz

CF Step
4.068000608 MHz
Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

|Copyright

2000-2005 Agilent Technologies

Center Freq
1.918908888 GHz

StartFreq
1.89000008 GHz

StopFreq
1.93008000 GHz
CF Step
4.08808008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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C Report Number: PTC20091603002E-FC02

Frequency LTE Band4 | Channel Bandwidth 1.4 MHz RB Allocated 6

% Agilent T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.70500008 GHz

StopFreq
1.71506808 GHz
CF Step
Lower Band Edge 1.00000088 MHz
_M Man
Freq Offset
B.00000008 Hz

Signal Track
On Off

Center Freq
1.75508888 GHz

StartFreq
1.75000008 GHz

StopFreq
1.768000808 GHz
CF Step
Higher Band Edge 100660000 Mz
_M Man
Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 4

Channel Bandwidth

3 MHz RB Allocated 15

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.70500008 GHz

StopFreq
1.71506808 GHz
CF Step
1.00808088 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.75508888 GHz

StartFreq
1.75000008 GHz

StopFreq
1.768BAAR0 GHz
CF Step
1.08860008 MHz

_M Man

jl FreqOffset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 4

Channel Bandwidth

5 MHz RB Allocated 25

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.70500008 GHz

CF Step
| 1.06806068 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.75508888 GHz

StartFreq
1.75000008 GHz

StopFreq
1.768BAAR0 GHz
CF Step
1.08860008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 4

Channel Bandwidth

10 MHz RB Allocated 50

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.70000008 GHz

Y CF Step
! 2.000060868 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.75508888 GHz

StartFreq
1.74500008 GHz

StopFreq
1.7650AA00 GHz
CF Step
2.00808008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 5

Channel Bandwidth 15 MHz RB Allocated 75

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.69500008 GHz

StopFreq
1.72508000 GHz

CF Step
i 300008008 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

805 Héilent Technologies

Higher Band Edge

|Copyright

Center Freq
1.75508888 GHz

StartFreq
1.74000008 GHz

StopFreq
1.7780aARE GHz
CF Step
300000000 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

2000-2005 Agilent Technologies
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Frequency

LTE Band 4

Channel Bandwidth

20 MHz RB Allocated 100

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
1.71808888 GHz

StartFreq
1.69800008 GHz

StopFreq
1.73008000 GHz

CF Step
| 4.00600006 MHz
| _M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Héilent Technologies

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
1.75508888 GHz

StartFreq
1.73500008 GHz

StopFreq
1.77508800 GHz
CF Step
4.08808008 MHz

_M Man

Freq Offset
s 0.00000008 Hz

Signal Track
On Off

139 of 343




Report Number: PTC20091603002E-FC02

Frequency

LTE Band 5

Channel Bandwidth

1.4 MHz RB Allocated 6

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
524800088 MHz

StartFreq
819.800008 MHz

StopFreq
829.000008 MHz
CF Step
1.00808088 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
543.000008 MHz

StartFreq
844.000008 MHz

StopFreq
554000000 MH=z
CF Step
1.08860008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 5

Channel Bandwidth

3 MHz RB Allocated 15

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
524800088 MHz

StartFreq
819.800008 MHz

StopFreq
829.000008 MHz
CF Step
1.00808088 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

Center Freq
543.000008 MHz

StartFreq
844.000008 MHz

StopFreq
554000000 MH=z
CF Step
1.08860008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

[Copyright 2000-2085 Agilent Technologies
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Report Number: PTC20091603002E-FC02

Frequency

LTE Band 5

Channel Bandwidth

5 MHz RB Allocated 25

Lower Band Edge

3% Agilent

T [Freq/Channel

Center Freq
524800088 MHz

StartFreq
819.800008 MHz

StopFreq
529000000 MH=

| CF Step
| 1.680066008 MHz
_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off

Higher Band Edge

[Copyright 2000-2085 Agilent Technologies

Center Freq
543.000008 MHz

StartFreq
844.000008 MHz

StopFreq
554000000 MH=z
CF Step
1.08860008 MHz

_M Man

Freq Offset
B.00000008 Hz

Signal Track
On Off
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C Report Number: PTC20091603002E-FC02

Frequency LTE Band 5 | Channel Bandwidth 10 MHz RB Allocated 50

% Agilent T [Freq/Channel

Center Freqg
524.000088 MHz

StartFreq

_ s gl 514.060800 MHz

StopFreq
834000008 MHz
CF Step
Lower Band Edge | 200006000 MHz
_M Man
Freq Offset
B.00000008 Hz

Signal Track
On Off

Center Freq
543.000008 MHz

StartFreq
839.000008 MHz

StopFreq
859.000008 MHz
CF Step
Higher Band Edge 2.00060000 MHz
Puto Man
Freq Offset

7 B.00000008 Hz

Signal Track
On Off

[Copyright 2000-2085 Agilent Technologies
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Report Number: PTC20091603002E-FC02

Offsps 12.2|dB I

I.\
—
>

1 H ﬁ
=l W —— f [\ .
_:QG e = : f k f £
| -10 g E H ﬁ
LTEBAND7 | [ T NN i
QPSK PO

5SMHz Censer 2.48 GHsz 3 MEs/
IRB stazt

3pan 30 MHz

Stops REW Freg EmrAbs. ALimit

Lower Band Edge [H=1 [H=] [H=] 1H=] [48m] [487]
2.4795 G a.490 & 1.00 M 2.4%0430 & B PR B -231.18¢
1480 & 1.496 & 1.00 M Z.485818 & ~az2.a1 -39, 44
2.4%56 & 4.505 & 100.00 &k 2.500320 G 1e.38 -11.63

Ref 20 dBEm

Qffaspt 13.2|4dE

. [
(

A

1]

LTE BAND7
QPSK iR | -€0 3DB
5SMHz

IRB Centezr 2.58 GH= 2 MHz/ Zpan 30 MH=z

Stazt Stop REW Freg Em bR ALimit

[He] [Hz] [H=] [H=] [dBm] [dB]
HigherBandEdge 2.565 6 2.570 G 100.00 % 2.569650 G 17.94 -12.064

2.570 & 2.571 6 S50.80 % 2.570008 & -32.04 -12.04

2.571 & 2.575 G 1.00 M 2.573766 & S L] - S

2.575 € 3.576 & 1.00 M 3.575504 G -44.30 -31.a0

2.576 & 2.585 & 1.00 M 2.578365 6 -44.60 -18.60
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Report Number: PTC20091603002E-FC02

| 20 LIMIT CHECK ERESE

M

LTE BAND7 . e
QPSK —

SMHZ _’60 DB
Full RB

—_— - —
Lower Band Edge
Start Stop+ REBW Freg+® PwrAba. ALimits
[H=z] [BEx]~ [E=z] [Hz]+ [dBm] [dB]
2.475 G 2.49%30 G+ 1.00 M 2.489%888 6 -44_30 =1y _30
Z2.450 G 2.456 G+ 1.00 M 2.455983 € —35..%58 -16.532
2.456 G 2.505 6 100.00 Kk 2_504568 G 4._30 -25 .70
i Ref 30 dEm
T 1.2 |dB
L IMIT CHEFCK PASS

LTE BAND7
QPSK [ aoe e

SMHz : [P

SPUEM

Full RB Bl
Higher Band Edge

— ” s gz iz
Start Stop+ REW Freqg+ Pxraha. ALimite
[Bz] [Hz] [Hz] [Hz] [dBm] [dB]1¢
2.565 G 2.570 € 100.00 k# 2.565335 G« 1.07 -25.33«
2.570 € 2.5871 € 50.00 k¢ 2_57000% G+ -32.72 -23.72¢
PR O 2.575 6 1.00 ¥ 2.571012 & g B -17.27+
2.875 €& 2.576 € 1.00 M« 2.575004 G+ -36.25 -23.25¢
2.576 €& 2.535 G 1.00 Me 2.57€190 C# - 4 -14.18%
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Report Number: PTC20091603002E-FC02

| -10

Iﬁlﬂ

=#PFFFTL 100 of

| -20

LTE BAND7 v RN
1 6QAM .-S:?UEM | e, 3DB
SMHz )

1

e

|

2 P
—rh

Centexr 2.49 GHsz 3 MH=/ S8pan 320 MHs
IRB Start Stop REW Freg EwxAbs. ALimit
[H=] [Hs]l [H=]l [H=]- [dBm] [dB]
2.475 G 2.490 G 1.00 M 2.45%0482 & —4%5.93 =20 .93+
Lower Band Edge
2.480 & .49 G 1.00 M 2_.4585967 G —~ R .4 -29.44
2.496 6 2.505 6 100.00C &k 2.500347 & 17 . A8 -132._51

OfEf=pt 13.2|4B
|28 s = SRR
|10 E‘
. |
i 10 J
VG e
E T L_[
| -20 |
SWE 1o
an £

LTE BAND7 E
16QAM
IRB

Center 2.38 GHz a3 MEs/ Zpan 20 MHz
. Start Stop REW Freq EnrAbkz. ALimit
Higher Band Edge
[H=] [H=E] [Hs] [H=E] [dBm] [dB]
2.565% € 2.570 € 100.00 k 2.56%€675 & 16.82 g D
2.570 G 2.571 6 50.00 k 2.570002 & -20.23 -10.23
2.571 6 2.575 © 1.00 M 2.571018 & e | =317
2.8578 G¢ 2.576 G 1.00 M 2.575058 & -44.33 = gdiaa
2.576 G 2.585 & 1.00 M 2.578033 € -44.30 -18.30
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Report Number: PTC20091603002E-FC02

| 20 LIMIT CHEEK DRSS
10
=
7Cl
T |

VRN

LTE BAND7 i
16QAM - | i
SMHZ SPUEM —&n 3DB
Full RB

TEMTETCCTTCE T TrETTTTINT
Start Stop+ REW Freg® PwrAba. ALimit#
[Bz] [Ez]# [Hz] [BEx]# [dBm] [dB] ¢
LOWerBand Edge 2.4758 © 2.4380 G# 1.00 M 2.480384 € -44_74 -19.74
2.450 € 2.49%6 G¢ 1.00 M 2.4535534 € -32.25 -15_ 254
2.496 © 2.505 G 100.00 &k 2.504636 € 3.3% -26.85

DOLTIN LIMIT CHECE PASS#

LTE BAND7 | -=c

16QAM
SMHz —

- ot S e
FUHRB Start Stop+ RBW Freg+ Exrabhs ALimite
[Bz] [Bz]1+# [Bz] [Ez]1+# [dBm] [dB]1+#
H 2.585 G 2_.570 G 100.00 k¥ 2.65663568 C# a.83 -26.17#
Higher Band Edge c N i
2.570 € 2.871 ¢ E0_00 Kk 2.570002 G# -32.9%¢ -22 .96+
2.571 ©& 2_575 6 1.00 M 2_E5T7T1066 G+ -26_60 -16 .60+
2.575 € 2_576 G 1.00 M 2_575011 G+ +~36:7T3 =23 72+
2.576 G 2_585 6 1.00 M 2 _E5ET6105 G# -38_BY9 -13_ 89+
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Report Number: PTC20091603002E-FC02

Ref 30 dBm#

Offslet 12.2|dB n
-z0 T E- S5
] len
| o \ o
[

] I
4-

WE |- 100 of i00e |

v

e

=
Y
——
P S

{_|
{
{

LTE BAND7? G e sl "

et
SPUEM 2D
OPSK Joth 2DB
<..\
10MHZ Center 2.4525 GHz 3.5 Hz/ Span 35 MHz
1 RB Start Stop+ REW Freg+ BurAba, ALimite
[Bz] [Ez]+# [Ez] [Bz]# [dEm] [4B]
2.475 G 2.45%0 G# 1.00 M 2.482851 G —48 .12 =L T Ee
Lower Band Edge E e :
2.450 C 2.45%6 G+ 1.00 M 2.491655 C -42.758 3075
Z2_45%6 © 2_510 G 100 .00 Kk 2_500578 G 17 .30 =132 T8

%

Ref 30 dBm#

Offspt 12_.2|dBs "

ELEEETs -

10 Tt—
i
i
[ o i 1 "
‘F sWe 100 of l_JL [
[ A
|-Flao 1
LTE BAND?7 ﬂ .f“‘[ | T“—-—‘—Wm ki
e AT T e e
OPSK SPUEM | _ ., DE
10MHz
1 RB Center 2.5775 GHz 3.5 MHz/ Span 35 MHz-
Start Stope REW Freg- PxzAba ALimit#
. [Ez] [Hz]# [Hz] [Ez]+ [dBm] [dB]+
ngherBand Edge 2_560 € 670 G 100.00 k¢ 2.569405 G# 17.88 -12.42%
2ET0 E 2.571 G 100.00 k¢ 2.570003 G+ -29.28 -15.28%¢
3. BTT 2.575 6 1.00 M¢ 2.571014 & -42.04 -32.02
3.875 G+ 2.580 € 1.00 M#¢ 2.578053 &¢ -41_47 -28.47¢
2.580 G 2.595 ¢ 1.00 Me 2.587215 ©# -45.44 -20.44
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Report Number: PTC20091603002E-FC02

Io—of o8 |

LTE BAND7 i L/
OPSK — _

10MHz =50
Full RB

[
T
K
o
F——t——t—

T = —r—trrTT T
Start Stop+ REW Freg+ BuzrAba. ALimite®
[E=] [Ez]1+# [E=] [Hz]+ [dEm] [dB]
LowerBandEdge 2 475 © 2.490 6¢ 1.00 M 2.430167 G -38.27 -13.27
2.430 ¢ 2_456 G 1.00 M 2_455145 G -30.68 -17_68#
2.49€ € 2.510 € 10D.00 k 2.507008 € 0.E5 -25.35

Offszpt 12.2[dB "
| goonTul IMIT CHE DASS
]
L ke
b | e o
B = -:(r T oI 100 t | o
ﬁ.sn.. b L
-40 m‘"‘\__;
LTE BAND7 et
SPUEM | _ ., apE
OPSK -
10MHz T —— p— e oo

FU,HRB Start Stop« REW Treq EyrAba. ALimit#
[Hz] [Hz] [Hz] [Ez]# [dBm] [dB]

. 2.560 € 2_.570 € 100.00 k#¢ 2.561660 G+ 0.81 -23 .19+

nghefBandEdge 2.570 © 2.571 € 100.00 k# 2.570013 G# -37.8B4 -27.88+
§ BT B 2.575 G 1.00 M¥ 2_.571270 & EE g Lt

2.575 G+« 2.580 & 1.00 M« 2_5TS0B5 G+ -32.353 -185.355+

2.880 &+ . 598 6 1.00 M# 2.580165 © -39.60 ~14_60
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Report Number: PTC20091603002E-FC02

Ref 30 dBm#

=

£

LTE BAND7 — i ﬂi
16QAM — * U

L
10MHz sl il o

1 RB

Center 2 _4825 GHz 3.5 MH=z/ Span 35 MH=z
Start Stop# REW Fregs PxrAba. Avimits
[Ez] [Hz]+# [Ez] [He]# [dEm] [dB]
Lower Band Edge 2.475 G 2.490 G 1.00 M 2.482851 6 -45._67 -20.67
2_.45%0 G 2_436 G+ 1.00 ¥ 2_45%1537 & -43 _38 -30.38
2.456 € 2.510 € 100.0¢ k 2.500564 © 1e.93 -13.07

T T
o
o m
c
i
o
T
==t
i
ifi
]
i
T
ki

N N

e=f

T
i)
=
o
n
=
bt
s
m
o
e T = | I

[~

L
LTE BAND7 \
16QAM SPUEM | _ .o aDE
10MHz

Center 2.5775 GHz 3.5 MHzZ/ Span 35 MHz
Start Stop+ REW Freg DurAha. ALimite
[Hz] [Hz] [Hz] [Hz]- [dEm] [dB]1+~
i 2.560 € 2.570 G 100.00 k# 2.565400 G# 16.73 -13.27+¢
Higher Band Edge g g ; Jipet
ZLETD B 2_.571 & 100.00 k¢ 2.570014 G¢ -29_64 -13.64
2.871 G+ 2.575 G 1.00 M¢ 2.571036 G¢ -42.40 -32.40¢
2.875 G+ 2.580 G 1.00 M 2.578232 €+# -41.90 -28.90
2.580 G+ 2.555 @& 1.00 M« 2.586B877 G« -45.20 -20.20¢
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Ref 30 dBm#

s Cffolet 12 _2[dB+ p——— m‘; ||
Hﬁ [
__5ET§P P £ - ‘ }
“ [

== ! |

| -40 |
LTE BAND7 s
16QAM

Full RB Start

Stop+ RBW Freq: Buxraba Avimits
[H=] [Ez]~ [E=z] [Hz]+# [dEm] [dB1+
2_ 475 @ 2_.4%0 G# 1.00 M 2.4%0430 G =FR-_54 =13 .53«
Lower Band Edge .
2.45%0 C a_4%6 G+ 1.00 M 2_483E876 € -30.66 -17.68¢
2.456 C 2.510 © 100.00 Kk 2.508522 ¢ 0.08 D & B )
i Reaf 30 dBm
Offspt 12.2|dB "
_;BD |1M7 IMIT CHELCE P
H!ll
a

LTE BAND7 | -soc )
16QAM SPUEM | -<0 3DB:
10MHz ey e et

Full RB s

Stop* REBW Freg® Exrhha. ALimits
[Hz] [Hz]+ [Hz] [Ez] [dBm] [dB]

HigherBand Edge f,sao G R :j ::ao,nn ke ?,sfszvn f Ezf —zf,s:‘--
2_570 € 2.571 € 100.00 k 2.570003 G+ -37.17 -27.17¢
2.571 G6¢ 2.575 € 1.00 M 2.571072 G¢ -29_.65 -15.63«
2.875 &+ 2.580 © 1.00 M 2.575015 € b o B -19.93#«
2.580 @« 2.555 & 1.00 M 2.580007 G¢ -40.32 -15.32¢
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Ref 30 dBm#

Offslet 12.2|dB "
-20 IMTIFTEHEE p -y _h_
en
I scL
=]
. f
LVL

o
tm

)
N
/,r"

LTE BAND7 P e | L ol -

OPSK Bl 3DB

e 1
15MHz Center 2.45E5 GHz 4 MHz/ Span 40 MHz
1 RB Start Stop# REW Freg PuzrAba. ALimit#
[HBz1 [Hz] [Ez] [Ez]+ [dEm] [dB]«
Lower Band Edge 2.475 € 2_450 € 1.00 M 2_487477 € -45 .05 -20.05+¢
2.450 © 2.8%6 G# 1.00 M 2.333627 G -42.37 -25.87%
2.496 € 2_515 € 100.00 k 2_500817 € 9 STE -12 .22

I
LTE BAND7 ) nl
OPSK
15MHz

Center 2.575 GHsz & MHz/ Span 40 MHz
Start Stope REW Freg- ExraAba. AbLimit
[Hz] [Hz] [Hz] [Hzl¢ [dBm] [dB1]
ngherBand Edge 2.555 & 2.570 € 100.00 k# 2.563175 G 17.63 -12.37+¢
2.670 & 2.871 € 150.00 k¢ 2.570002 € -3¢.338 -24.38+
2.571 G 2.578 € 1.00 M#¢ 2_571070 G¢ -42.43 -32.45:
2.875 & J Bws g 1.00 M# 2.582530 G# -20.48 -27.44+%
2.585 © 2.5358 € 1.00 M¢ 2_.53368E5 € -45.32 -20.82%
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Offsgt 12.2]dE “
| 20 R e e
¥ = e
Eake Ilﬁl
9

[ -2 L—"T ot
R e
LTE BAND7 — .
OPSK ) e

15MHz ——r—— e e
Full RB .

Stop REW Freg+ Bwraba Alimite
[Ez] [Hz1+ [Ez] [Hz]s [dBm] [dB]«
2.475 € 2.43%0 G# 1.00 M 2.430283 © -34.12 =8 LFw
LOWerBand Edge 2.45%0 G 2_45%6 G+ 1.00 M 2.435731 G — %1 .54 —-18_54
2.496 € 2.515 € 100.00 k 2:513167 € -0.90 -30.3%0
12.2|dB#
BALSS|

_

LTE BAND7 s

SPUEM 3DB

OPSK e

FUH.RJB Start Stop+® REW Freg: Exzdha ALimite
[Hz] [Hz]+ [Hz] [Ez]+ [dBm] [dB]+

. 2.555 @& 2.570 € 100.00 ke« 2.557820 G« -1.15 -31._15+
ngherlgand Eck;e 2.570 6 22671 B ES0IED K 2.570009 & -38._80 -28.80
2.571 G 2.575 € 1.00 M¢ 2_.571086 € -31.53 -21.53

2.5875 G 2.585 © 1.00 Ms 2.575810 G# -34.16 —21 016
2.885 © 2.595 6 1.00 M¢ 2.585 G -21.78 B e
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Ref 30 d3m-
Offsler 12.2|dBs
20 — - -
|10 -ﬁl-‘
g I
2| I
ZVE [ Sl H
| e
(=883 " 100 ox 100 | }&
| 20 4
Iy | ]
LTE BAND? ] il L LA ]
16QAM seomu [, A —
el
15MHz ‘
1 Center 2.435 GHz T MHz/ Span 40 MHz
Start Stop+ REW Fregq BurhAbs ALimite
[Hz] [Ez]1¢ [Ez] [Bz] [dEm1 [dBI+«
Lower Band Edge z.275 ¢ 2.450 & 1.00 M 2.487640 € ~45.72 -20.72
z.23%0 ¢ 2.496 ¢ 1.00 M 2.433728 € ~43.08 -30.08
EigE B 2.515 G 100.00 k 2.500826 G il 2 -13.72
&
Ref 30 dBme
Offspt 12.2|dB# ||
FzesooTw -ﬁ‘ — Ses
: 58
I
[ i :
| 20+ S
SWP | 100 of | 100 }l |
| r i ;
e a H
B o
LTE BAND7? e all L~ % e
E— [
16QAM
15MHz -
Center Z.575 Gaz < MHz/ Span &0 Mz
1 RB
Start Stop RBW Freg® BxrAbs  Alimit
[Hz] [Ezl+ [Hz1 [Hzl+ [dBm] [dB1+
Higher Band Edge z.555 & 2.570 G 100.00 k¢ 2.563145 Ge 16.63 -13.37%
5 2R TH B 2.571 € 150.00 k# 2.570021 G¢ -34.22 -24.22%
2.571 €% 2.575 G 1.00 M¢ 2_.571008 €¢ -42_71 -32.71«
2.875 & 2.588 © 1.00 M+ 2.5822595 €+ -a1_70 -28.70+
z.585 c¢ 2.535 6 1.00 M¢ 2_585375 G¢ -46.00 -21.00
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Otfset 1lz.z|dbBe ||
|20 = S
1o Il
._'J =
L. [ F 7
s | ' [ 1 BE
5N Sl | _
L : ) \| Il
| o=
i J L
i =
LTE BAND7 5
SPUEM | _ ., 3DBs
16QAM a
15MHz e S T —
Full RB Start Stop« REW Freg: BwrAba Abimit
[Bz1 [Hz]+# [Hz] [Bz]+# [dEm] [dB]«
EOR i | 2.4890 6 1.00 M 2.450492 € ~-34.9%6 —9.:86
Lower Band Edge 2.430 € 2.486 G+ 1.00 M Z2.485827 G -20.62 -17.62¢
2486 & 2.515 € 100.00 k 2.509727 € -1.10 -31.10
% Ref 30 dBm
Offskt 12.2[dB# II
| cgonnrn LIMIT CHEFEK pass|:
=
| L =i
R | r 1
B 104 .
20 } | i
- TWT =T O 1 [
| t30¢ l :
R
L Lso L e
LTE BAND7 500
spuEM | _ . DB
16QAM s
15MHz —— - = —_—
FU,HRB Start Stop+ REW Freg+ ExrAba. ALimite
[Ez] [Hz]+ [Hz] [HEz]+ [dEm] [dB]«
. 2.558 ¢ 2.570 G 100.00 k¢ 2.55T8555 G« -1.40 -31.40
ngherBand Edge ZoETO 6 2.571 G 150.00 k# 2.570002 G+ ~-3B.G8 -z8.58¢
2.571 @&+ 2.578 © 1.00 Me¢ 2.571654 G+ -31._08 -21.08+%
2.878 &6+ 2.585 € 1.00 M# 2.575130 G# -33.37 -20.37¢
2.585 G- 2.595 G 1.00 M 2.585200 G -42.16 -17.16
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Offslet 12_.2|dB+ "

T
-
=
»
ﬂ

-0 [I
N |
NPT E— - !— “ P
_—30--_’- — g l[ s £
I | |
i — e il

LTE BAND7 P Ll e

QPSK

1

20MHz Center 2.4375 GHz 4.5 MHz/
1 RB

L
;

Span 45 MHz

Start Stop+ REW Freg+ BxrAba. AbLimit#
[Hz] [Hz]+# [Hz] [Bz]+ [dEm] [dB] #
2.475 G 2.430 G 1.00 M 2.483145 G -45.61 L
Lower Band Edge
2.45%0 ¢ 2.45%6 G+ 1.00 M 2.495193% €& -42.96 -20_85¢
2.45%6 & 2.520 € 100.00 k 2.501064 C 17.87 -33 k8

VG

i =
II
X

iy

| e A -
LTE BAND7 NI i 5 2 N
QPSK spuEM |°_ G
20MHz

Center 2.5725 GHz 4.5 MHz/ Span 45 MHz:

Start Stops REW Freg® Exzhha. ALimite

[Hz] [Hz]: [Hz] 18:€3 B [dBm] [dB]~
ngherBandEdge 2.550 € 2.570 € 100.00 k+ 2.568900 G# 1757 -12.034

2.570 G 2.571 & 200.80 k# 2.570009 €< -39.05 -23.0%«

2.571 c# 2.575 € 1.00 M¢ 2.571020 €¢ -&2._90 Lag. 80

2.578 G 2.5%0 & 1.00 M¢ 2.586715 €¢ -42.11 -25.11+

2.580 6 2.535 G 1.00 M& 2.531240 ©¢ -45.9€ -20.96¢
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Offset Ll2.2]4b H
20 Frover T passk
10 HH
SCL
0
| "
T r’ 1
ﬁ — LVL
| _spozim || | i
Z0-=wr Tt - T
{ \
ey '_"WM’—‘*-[ )1 I\
B | P
LTE BAND7 e
spUEM | _ ., 3DB
QPSK o s
20MHz T = ————
FU.HRB Start Stop* REW Freg# ExzAba. ALimite
[H=z] [E=]1+# [BEz] [Hz]+ [4dEm] [dB]+
2.475 € 2.480 €& 1.00 M 2.450306 C -34.32 -5.32%
Lower Band Edge 2.450 ¢ 2.456 G# 1.00 M 2.485337 € -32.33 -15.33
2.496 € 2.520 G 100.00 k 2.515704 € -2.37 -32.37
% Ref 30 dBm
Offskt 12.2|aB
_;Sj"IT -
| 10
| o
I g
. Loz
I | w
| 20 ‘
W SE T | [
| {30
E T
40 ‘.-ul-—.t
s
—s0 +
LTE BAND7 —
QPSK -
20MHz T - —— "
FU,HRB Start Stop+ REW Freg+ Bxrabas. ALimit#
[Bz1 [Hz]+ [Hz] I[Ez]+ [dBm] [dE]+
2.580 © 2.570 € 100.00 ke 2.E551720 -2.13 -32.13¢
HigherBand Edge 2.570 G 2.571 € 200.00 X+« 2.570014 -38.77 -28.7317
2.571 €+ 2.575 © 1.00 M+ 2.571116 & -323.05 -22.058
2.875 &+ 2.580 G 1.00 M 2.575285 G -34.50 o G )
2.590 G¢ 2.555 & 1.00 M« 2.530073 G« -45.01 -20.01¢
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Ref 30 dBm#

CGffslet 12.2|dB n
|20 1 ——
. a -
. L 1 SCLs
. %
AVG |--10= 1
LVL
Rl T | |[
[ —a0a r f
i i |
| -20 4 | il
e | 4 | f
[—co: 5, ~
LTE BAND7 . = — — de=y
| —€0 D
16QAM
20MHz Canter 2.4575 GHz 4.5 MHz/ Span 45 MHz
1 RB Start Stop« RBW Freg BxxrAba. ALimite
[He] [Hz1+ [Hz] [Hz]# [dEm] [dB]
2. 8s & 2.450 G¢ 1.00 M 2.483316 € -45.85 -z0.
Lower Band Edge 2.450 © 2.49%6 G¢ 1.00 M 2.43139%3 € -44.14 -31.14+
Z.456 © 2.520 6 100.00 k Z.501075 @ 16.05 -13.35
Ref 30 dBm
Qffspt 12.2|dBe ||
[Fzerorre _:_E‘\: — £
: |
1
| -0 I [ ik
SWP | 100 of | 10 H [
|- -0
NI f"“ 7 -
+
LTE BAND7 b AP
16QAM
20MHz Center 2.5725 GHz 4.5 MHz/ Span 45 MHz+
1 RB
Start Stop: REW Freq: Ewraba. ALimite
[Hz] [Ez] [Hz] [Hzl# [dEm] [dB1+
HigherBand Edge 2.550 & 2.570 € 100.00 k¢ 2_.56B520 G+ 16.65 -13.31
z2.570 © 2.571 € 200.00 k< 2_570004 €4 -38_EB -28.58+«
87T e 2 tpe B 1.00 M¢ 2.571152 & -42 .81 -32.81
2.575 €& 2.550 € 1.00 M¢ 2 _586587 G& -42_ 66 -235 68+«
2.550 G« 2.535 ¢ 1.00 M 2.592975 G+ -45_83 -20.83¢
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Otfset 12.2]dBE ||
|20 S TMET SHERE ]
b
B —
[}
H = e
I — - —
I Jeve
| _5pOLLN S L { |
Z6-swe oo f 166 i
7*JJ { \
I R r
| -a0¢ ——— J L
P
LTE BAND7 -
sPUEM | _ ., 3DB
16QAM o |
20MHz ———— o —t——
Full RB Start Stop+ REW Frage BuzAba. Avimit®
[Hz] [Hz]l# [Ez] [BEz]+ [dEm] [dB]+
Lower Band Edge 2.475 G 2.4%0 6¢ 1.00 M 2.4%0361 € -23.93 e
2.430 G 2.49%6 G& 1.00 M 2.435953 € -31.80 -18.80
2.486 G 2.5320 € 100.00 k 2.516700 G -2.¢66 -22.68
%; Ref 30 dBEm
0ffspt 12.2[dB# n
| goorTw LIMIT cHEEE PASS l]
P gean
] =
: _,Pu, il
B4 :
| |20 |. \
SWE X of v 1 ‘
[ = |
S
40 “J“ [ ———
s ]
N e
LTE BAND7 B
16QAM SPUEM | _ .. 3DB
20MHz T = e r——
Full RB Start Stop REW Freq DxxrAba. ALimits
[Hz] [Hz]1# [Hz1] [Hz]# [dEm] [dB]
. 2.550 € 2.570 € 100.00 k¢ 2.552780 G+ -2.¢64 -32_64+«
ngherBand Edge 2.570 € 2.571 € 200.00 k 2.570038 G -38.41 -28.21
2.571 €+ 2.575 € 1.00 2.571114 € e O m2l. Bee
2.575 G¢ 2.550 @ 1.00 Ms 2.5752%3 €¢ -33.73 -20.73¢
2.530 @G+ 2. 588 6 1.00 2.530140 G# -44.6% -1%.69
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8 Conducted Spurious Emission Test

8.1. Limit

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter power (P)

by at least 43 +10 log1o(P) dB. The limit of emission equal to -13dBm

8.2. Setup

Below 2.8GHz

| —

Spectrum Analyzer J

LA N
Power divider

Universal Radio Com.
Tester EUT

Attenuator_
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Above 2.8GHz

—

Spectrum Analyzer

L] ’\
_Power divider

Universal Radio Com.
Tester EUT

High Pass Filter

8.3. Test Procedure

a. The EUT was set up for the maximum peak power with LTE / WCDMA link data modulation. The power was
measured with R&S Spectrum Analyzer. All measurements were done at 3 channels (low, middle and high
operational frequency range.).

b. The conducted spurious emission used the power splitter via EUT RF power connector between simulation
base station and spectrum analyzer.

¢.  When the spectrum scanned from 30MHz to 3GHz, it shall be connected to the band reject filter attenuated the
carried frequency. The spectrum set RB=1MHz, VB=1MHz.

d. When the spectrum scanned from 3GHz to 20GHz, it shall be connected to the high pass filter attenuated the

carried frequency. The spectrum set RB=1MHz, VB=1MHz.
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8.4. Test Graphs

LTE Band 2 (Channel Bandwidth: 1.4 MHz) _ QPSK

Avg Type: RMS
] Trig: Free Run Awg|Held:= 1001100
Arten: 36 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz Stop 2.500 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.333 ms (40001 pis)

MRS STATUS

1850.7 MHz

Avg Type: RMS
| Trig: Fras Run Avg|Held:=100/100
Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

CeanterFreq
|| 11260000000 GHz

Freq Offset
0Hz

Start 2.500 GHz Stop 20.000 GHz.
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 29.33 ms (40001 pts)
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LTE Band 2 (Channel Bandwidth: 1.4 MHz) _ QPSK

Avg Type: RMS
PHO: Fast Ly THig:Free Run Awg|Held:=100/100
IFGaimLow Atten: 35 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz Stop 2.500 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.333 ms (40001 pts)

MRS RTATUS

1880.0 MHz

Avg Type: RMS
] Trig: Fras Run Avg|Held:=100/100
Artan: 35 dB

Ref Offset5.2 dB
Ref 30.00 dBm

Center Freq
| 11.260000000 GHz

Start 2.500 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 29.33 ms (40001 pts)

M ETATUS

163 of 343



Report Number: PTC20091603002E-FC02

LTE Band 2 (Channel Bandwidth: 1.4 MHz) _ QPSK

1909.3 MHz

Ref Offset5.2 dB
Ref 30.00 dBm

PHD: Fast L, 11ig:Free Run
TR G aim:Low

Atten: 38 dB

Avg Type: RMS
Avg[Held:>100/100

Freq Offset
0Hz

Slart_‘l MHz
#Res BW 1.0 MHz

#VEW 1.0 MHz

BTATLS

Ref Offset 5.2 dB

Ref 30.00 dBm

Start Hz
#Res BW 1.0 MHz

PHO: Fast Ly, 1rig:Free Run
Atten: 38 dB

1F GaimLow

#VBW 1.0 MHz

Avg Type: RMS
AvglHeld:>100/100

ATATUS
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LTE Band 2 (Channel Bandwidth: 3 MHz) _ QPSK

Avg Type: RMS
] Trig: Fras Run Awg|Held:=100/100
Atten: 38 dB

Ref Offset 5.2 dB
e REER 00000 S

Center Freq
1265000000 GHz

startFreq
10.000000 MHz

#VEBW 1.0 MHz

RTATUS

1851.5 MHz

Avg Type: RMS
PHU: Fast L, 17g-Free Run Avg|Hold» 100/100
IEGaimLow Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 29.33 ms (40001 pts)

sy BTATUS
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LTE Band 2 (Channel Bandwidth: 3 MHz) _ QPSK

1880.0 MHz

Avg Type: RMS
> Trig: Fras Run AvglHeld:=100/100
Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Freq Offset
0Hz

Start 10 MHz Stop 2.500 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.333 ms (40001 pts)

(g ETATUS

Avg Type: RMS
] Trig: Fras Run AvglHeld:=100/100
Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

#VEBW 1.0 MHz Sweep 29.33 ms (40001 pts)

RTATUS
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LTE Band 2 (Channel Bandwidth: 3 MHz) _ QPSK

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz
#Res BW 1.0 MHz

1908.5 MHz

PHO: Fast 1, 1Hig:Free Run
Artan: 38 dB

|FGaimLow

#VBW 1.0 MHz

Avg Type: RMS
AvglHeld:=100/100

Stop 2.500 GHz
.333 ms (40001 pts)

ETATUS

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fast L, 11ig:Free Run
|FGaimLow Artan: 38 dB

#VBW 1.0 MHz

Avg Type: RMS
AvglHeld:=100/100

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

ETATUS
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LTE Band 2 (Channel Bandwidth: 5 MHz) _ QPSK

|FiGaimLow

Ref Offset 5.2 dB
Ref 30.00 dBm

1852.5 MHz

PHO: Fast 1, 11ig:Free Run

#VBW 1.0 MHz

Avg Type: RMS
AvglHeld:= 100/100

Atten: 38 dB

Stop 2.500 GHz
Sweep 5.333 ms (40001 pts)

ETATUR

|FGain:Low

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fast )

#VEW 1.0 MHz

Avg Type: RMS
Trig: Free Run Avg[Held:> 100,100

Asten: 36 dB

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

BTATUS
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LTE Band 2 (Channel Bandwidth: 5 MHz) _ QPSK

IFGaimLow

Ref Offset 5.2 dB
Ref 30.00 dBm

1880.0 MHz
es BW 1.0 MHz

PHD: Fael Ly

#VBW 1.0 MHz

Avg Type: RMS
AvglHold:= 100/100

Trig: Fres Run
Atren: 38 dB

OHz

Stop 2.300 GHz
Sweep 5.333 ms (40001 pts)

RTATUR

IFGaim:Lew

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fast

#VEW 1.0 MHz

Avg Type: RMS
Trig: Fraa Run Ayg|Held:=100/100

Atten: 38 dB

p
Sweep 29.33 ms (40001 pts)

RTATUS
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LTE Band 2 (Channel Bandwidth: 5 MHz) _ QPSK

1907.5 MHz

PHO: Fast 1, 11ig:Free Run
|FGaimLow Artan: 36 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

|
[
Start 10 MHz

#Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: RMS
AvglHeld:=100/100

Stop 2.500 GHz
Sweep 5.333 ms (40001 pts)

ETATUR

PHO: Fast L, 1ig:Free Run
IFGaimLow Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

#VEW 1.0 MHz

Avg Type: RMS
AvglHeld:>100/100

Freq Offset
0Hz

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

ETATUS
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LTE Band 2 (Channel Bandwidth: 10 MHz) _ QPSK

1855.0 MHz

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz
#Res BW 1.0 MHz

PHD: Fast 1, 11ig:Free Run
IFGainLow Arten: 36 dB

#VBW 1.0 MHz

Avg Type: RMS
AvglHeld:>100/100

Stop 2.500 GHz
Sweep 5.333 ms (40001 pts)

STATUS

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fast L, 11ig:Free Run
IFGaim:Low Atten: 36 dB

#VEW 1.0 MHz

Avg Type: RMS
Avwg|Held:>100/100

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

ETATUS
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LTE Band 2 (Channel Bandwidth: 10 MHz) _ QPSK

1880.0 MHz

Avg Type: RMS
PHO: Fast Ly ) Trig:Free Run Awg|Held:= 100/100
1FGaimLow Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

#VBW 1.0 MHz

RTATUS

Avg Type: RMS
PRO: Fast Ly Trig: Frae Run Ay g|Held:> 100/100
IFGaimLow Atten: 38 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Stop
#VEW 1.0 MHz Sweep 29.33 ms (40001 pts)

RTATUS
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LTE Band 2 (Channel Bandwidth: 10 MHz) _ QPSK

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz
#Res BW 1.0 MHz

1905.0 MHz

PO Fasl Ly

IFGaimLow

#VBW 1.0 MHz

Avg Type: RMS
AvglHald:=100/100

) Trig: Fres Run
Artan: 38 dB

Stop 2.500 GHz
Sweep 5.333 ms (40001 pts)

RTATUS

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PRO: Fawt |
|FGain:Low

#VBW 1.0 MHz

" Awen: 36 4B

Avg Type: RMS

1 Trig:Fres Run Ay g|Held:=100/100

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

RTATUR
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LTE Band 2 (Channel Bandwidth: 15 MHz) _ QPSK

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz
#Res BW 1.0 MHz

1857.5 MHz

PRO: Fawl

IFGaimLow

#VBW 1.0 MHz

Avg Type: RMS

Trig: Fras Run Avg|Held:= 100/100

> Aten: 36 4B

~ Stop 2.500 GHz
Sweep 5.333 ms (40001 pts)

ETATUS

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fast 1y

|FiGaimLow

#VBW 1.0 MHz

Avg Type: RMS
) Trig: Free Run Ayg|Held:=100/100

Arten: 38 dB

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

ETATUR
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LTE Band 2 (Channel Bandwidth: 15 MHz) _ QPSK

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz
#Res BW 1.0 MHz

1880.0 MHz

PHD: Fasi 1y, 11ig:Free Run
IFGainLow Arten: 38 dB

#VBW 1.0 MHz

Avg Type: RMS
AvglHold:=100/100

Freq Offset
0Hz

Stop 2.500 GHz.
Sweep 5.333 ms (40001 pts)

ETATUR

Ref Off:
Ref 30.0

Start 2.500 GHz
#Res BW 1.0 MHz

PHO: Fagi 1y Trig:Frea Run
IFGainLow Arten: 368 dB

#VBW 1.0 MHz

Avg Type: RMS
AvglHold:=100/100

Freq Offset
0Hz

Stop 20.000 GHz
Sweep 29.33 ms (40001 pts)

ETATUR
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LTE Band 2 (Channel Bandwidth: 15 MHz) _ QPSK

1902.5 MHz

Avg Type: RMS
PHD: Famt 1, 11ig:Free Run Awg|Held:=100/100
IFGainLow Arten: 36 dB

Ref Offset 5.2 dB
Ref 30.00 dBm

Start 10 MHz Stop 2.500 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.333 ms (40001 pts)

hency ETATUS

Avg Type: RMS
PHO: Famt Ly Trig: Fres Run Ayg|Held:=100/100
IFGain:Low Arren: 38 dB
Ref Offset 5.2 dB
Ref 30.00 dBm

Center Freq
|| 11250000000 GHz

StartFreq|

Freq Offset
0Hz

Start 2.500 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 29.33 ms (40001 pts)

BTATUS
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